@ CARRARO DRIVETECH

Spare parts catalogue

AXLE 368576_28.44FR_(CM13351)
REF: 371289



@< CARRARO DRIVETECH index

AXLE 368576_28.44FR_(CM13351)

1.1 Axle housing

2.1 Bevel gear set

3.1 Differential

4.1  Differential locking

51 Brakes

6.1 Wheel hub and final reduction

IND. 1



). GARRARO DRIVETECH

AXLE 368576_28.44FR_(CM13351) Ig Axle housing

Pos Ref Qty Description Kit Note
1 358401 1 |BEAM RI 28.44 (358402)
2 104988 1 |BREATHER M10X1
3 092270 2 | Oil plug M22x1,5
4 125827 8 |HEX HEAD FLANGE SCREW M12X1.75X29 12.9 C
5 145465 1 | PLUG M24X1.5
6 125280 1 |MAGNETIC PLUG M30X2
7 087660 2 |Pin
8 021375 2 | Bolt M6x25
9 642410 1 | DIFF. SUPPORT (10714)
10 020946 4 | Screw M12x100

TAB. 1.1



). GARRARO DRIVETECH

AXLE 368576_28.44FR_(CM13351) Ig Bevel gear set

Pos Ref Qty Description Kit Note
1 068346 1 Bevel gear set 12/33
2 113717 1 |SAFETY WASHER 068346
3 115054 1 | RING NUT M40X1.5 068346
4 125829 2 | THRUST SHOE 40.5X50X2 068346
5 126369 1 | ELASTIC SPACER 45X42X20 068346
7 027395 1 |Bearing
8 027350 1 | Bearing
9 024789 1 | Snapring
10 144332 1 | PM FLANGE END YOKE 1410
11 145050 1 |CASSETTE RAD.SHAFT SEALX/ 65X92X10/15
12 028532 1 |O.ring
13 123402 1 |WASHER C70 UNI 3545-68A NASTRO TEMPRATO

TAB. 2.1



). GARRARO DRIVETECH

AXLE 368576_28.44FR_(CM13351) Fﬁ

Differential

oO~NO O WNPF

Ref
068598
148920
021558
024396
117171
149615
359742
127907
380403
027367
148562
138651
028219
372911
359689
359690
024981
028389

A RAPFRPNNPFEPEPNDOODNRE

Iy
N

N Y

Description
Differential kit
COUNTERPLATE Diff. locking
Plug M10x1
Pin D8x45
SPHERICAL WASHER 25.22X60
DIFF.PLANET.GEAR PIN L68.5 D25
DIFFERENTIAL SPIDER 4 SAT
DIFF.PLANET.GEAR PIN D25
RING NUT M104X2 (013583) C40 UNI EN 1008
Bearing
DIFF. LOCKING SLEEVE
RUNG INNESTO BLOCC.DIFF.
O.ring
HEX HEAD FLANGE SCREW DIN 6921 M12X25 12
DIFFERENTIAL HOUSING (10408)
DIFFERENTIAL HOUSING COVER (10409)
Locking ring
Roller 8x12

Kit

068598
068598
068598
068598
068598
068598
068598

Note

TAB. 3.1



@0 CARRARO DRIVETECH

AXLE 368576_28.44FR_(CM13351) Differential locking

8
g
7
Pos Ref Qty Description Kit Note

1 148564 1 | CYLINDER BLOCC.DIFF.
2 028512 1 |Joint OR
3 028121 2 | 0Ouring
4 139139 1 | DIFFERENTIAL LOCKING PISTON
5 024736 2 | Locking ring
6 146769 1 |BUSH 36X20X31
7 125756 2 |COMPRESSION SPRING 60.5X29.5X3.5
8 148783 1 | CONTROL PIN BLOCC.DIFF.
9 148563 1 | CONTROL FORK Diff. locking
11 146770 1 |SPACER 32X20X8

TAB. 4.1



). GARRARO DRIVETECH

AXLE 368576_28.44FR_(CM13351) Fﬁ Brakes

Pos Ref Qty Description Kit Note
1 148484 1 | AXLE SHAFT WITH GEAR L701.9 Z15 M2.9295
1 148485 1 | AXLE SHAFT WITH GEAR L807 Z15 M2.9295
2 148487 2 |COUNTERPLATE Brake SP.5
3 148795 4 | BRAKE DISC
4 148488 2 | COUNTERPLATE Brake SP.8
5 130130 6 |PARALLEL PIN 14X79
6 380400 2 | BRAKE PISTON (010416) ALTA PRESSIONE
7 143837 2 | O-RING 2-379 278.77X5.33
8 142207 2 | O-RING 2-378 266.07X5.33 90S61050
9 380401 2 |BRAKE CYLINDER (010415) ALTA PRESSIONE
10 117339 2 | PARALLEL PIN 16X40
11 028649 2 |0ring
12 149241 6 |SELF-ADJUST KIT 0.6
13 024958 6 |Lockring

TAB.5.1



). GARRARO DRIVETECH

AXLE 368576_28.44FR_(CM13351) Ig Wheel hub and final reduction

Pos Ref Qty Description Kit Note
1 024805 6 | Snapring
2 642923 6 |EPIC.PLANETARY GEAR Z31 M2.9295 L60
3 642513 6 | CYL ROLLER BEARING 50X69.67X42.5
4 021570 2 | Plug
5 115682 2 | DRIVE SHAFT STOP PAD
6 148482 2 | WHEEL FLANGE (10369)
7 116957 20 | STUD R22x2.5 - D22x1.5- 180 - 10.9
8 047702 2 | Sealring
9 148942 2 | SPACER 119X110.2X23
10 642998 2 | PLANETARY CARRIER (10772)
11 642260 2 | CIRCLIP SW75
12 148626 2 | RING NUT M108X2
13 045180 4 | TAPE ROLLER THRUST BEARING 158.75X109.53
14 021967 24 | Bolt M14x45
15 028565 2 | O.ring
16 116792 2 | BREATHER M10X1 105.3246.11
17 068353 2 | Hub - ring gear kit
18 142833 2 | EPICYCLOIDAL RING GEAR Z81 M2.9295 068353

TAB. 6.1



